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REPORT ISSUED HISTORY

Report Version Description Issued Date
RO0O Original Issue May 19, 2021
RO1 Added the description in page 3-4. Jun. 02, 2021
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1. TEST FACILITY

The test facilities used to collect the test data in this report is at the location of No.3,Jinshagang 1st
Road, Shixia, Dalang Town, Dongguan, Guangdong, China.
BTL's Test Firm Registration Number for FCC: 357015
BTL's Designation Number for FCC: CN1240

2. MPE CALCULATION METHOD

Calculation Method of RF Safety Distance:
.. PG ERP
T w'

where:

S = power density

P = power input to the antenna

G = power gain of the antenna in the direction of interest relative to an isotropic radiator
R = distance to the center of radiation of the antenna

Table for Filed Antenna:

For 2.4GHz:
Ant. Brand Model Name Antenna Type Connector Gain (dBi)
1 N/A N/A Internal N/A 3.1
2 N/A N/A Internal N/A 3.79
3 N/A N/A Internal N/A 2.45
Note:

1) For CDD: Directional Gain=2.12 dBi

rw 2
N & N ANT
228
A l=
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DirectionalGain=10-log

whers
Each antenna is driven by no more than one spatial stream;
Ngg = the mumber of independent spatial streams of data;
Nywr= the total mumber of antennas
]
gi= 10% " if the kth antenna is being fed by spatial stream . or zero if it is not:
Gy 15 the gain in dBi1 of the kth antenna.

2) For TXBF: Directional gain = 10 log[(10%"% + 10°%%2° + .. + 10%V2%)? /Nx\1]=5.97dBi

3) The antenna gain is provided by the manufacturer.
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1) For CDD: Directional Gain=2.50 dBi

DirectionalGain =10-log

where
Each antenna is driven by no more than one spatial stream;
Nig = the mumber of independent spatial streams of data;

=
1]

il

N ANT

Nywr = the total oumber of antennas

Gy /20
2= 107" if the kth antenna is being fed by spatial stream , or zero if it is not;

. 15 the gain in dBi of the Ith antenna.

r. 3 'NAM’ 2
b { Z g j.k}
=R

2) For TXBF: Directional gain = 10 log[(10°"% + 10%%%° + ___ + 10°V?)2 /N \7]=6.83dBi.
Then, the UNII-1, UNII-3 output power limit is 30-(6.83-6)=29.17.
The UNII-1 power spectral density limit is 17-(6.83-6)=16.17, the UNII-3 power spectral density limit is
30-(6.83-6)=29.17.

3) The antenna gain is provided by the manufacturer.

Report No.: BTL-FCCP-3-2103C023
For 5GHz:
Ant. Brand Model Name Antenna Type Connector Gain (dBi)
1 N/A N/A Internal N/A 4.01
2 N/A N/A Internal N/A 3.14
3 N/A N/A Internal N/A 3.46
4 N/A N/A Internal N/A 4.92
Note:
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3. TEST RESULTS

For 2.4GHz Non Beamforming:

Directional | Directional | Max. Average | Max. Average Power Densit Limit of Power
Gain Gain Output Power | Output Power %Y Density (S) |Test Result
(dBi) (numeric) (dBm) (mW) (S) (mW/em?) (mW/cm?)
212 1.6293 29.93 984.0111 0.31912 1 Complies
For 2.4GHz Beamforming:
Directional | Directional | Max. Average | Max. Average Power Densit Limit of Power
Gain Gain Output Power | Output Power 4 Density (S) | Test Result
(dBi) (numeric) (dBm) (mW) (S) (mW/em?) (mW/cm?)
5.97 3.9537 26.87 486.4072 0.38278 1 Complies
For 5GHz Non Beamforming:
Directional | Directional | Max. Average | Max. Average Power Densit Limit of Power
Gain Gain Output Power | Output Power 2y Density (S) |Test Result
(dBi) (numeric) (dBm) mw) | S mWIem) [ wiem?)
2.50 1.7783 29.98 995.4054 0.35233 1 Complies
For 5GHz Beamforming:
Directional | Directional | Max. Average | Max. Average .. | Limit of Power
. . Power Density .
Gain Gain Output Power | Output Power 2 Density (S) |Test Result
(dBi) (numeric) (dBm) mwy | S)YMWem) L wem?)
6.83 4.8195 27.95 623.7348 0.59834 1 Complies
For the max simultaneous transmission MPE:
Power Density (S) | Power Density (S) Limit of Power
(mW/cm?) (mW/cm?) Total Density (S) Test Result
2.4GHz 5GHz (mW/cm?)
0.38278 0.59834 0.98112 1 Complies

Note: The calculated distance is 20 cm.

End of Test Report
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